

# Lorazepam Injection USP 2mg/1ml, 20mg/10ml, 40mg/10ml

Package leaflet: Information for the patient

## Read all of this leaflet carefully before you start using this medicine because it contains important information for you:

- Keep this leaflet. You may need to read it again.
- If you have further questions, ask your doctor, pharmacist or nurse.
- This medicine has been prescribed for you only. Do not pass it onto others. It may harm them, even if their signs of illness are the same as yours.
- If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible side effects not listed in this leaflet. See section 4.
- Ativan 4 mg/ml Solution for Injection this medicine will be referred to as Ativan Injection in the rest of this leaflet.

#### What is in this leaflet

- 1. What Ativan Injection is and what it is used for.
- 2. What you need to know before you use Ativan Injection.
- 3. How to use Ativan Injection.
- 4. Possible side effects.
- 5. How to store Ativan Injection.
- 6. Contents of the pack and other information.

#### 1. What Ativan Injection is and what it is used for

Ativan Injection contains lorazepam, which is a member of a group of medicines called benzodiazepines. It helps to relieve anxiety and muscle tension.

Ativan Injection is usually prescribed as pre-medication to help you to relax before an operation or before uncomfortable or prolonged investigations. It may also be used to relieve short periods of anxiety, excitement or agitation, and in the control of convulsions.

You must talk to a doctor if you do not feel better or if you feel worse.

Ativan Injection is not recommended for use in children under the age of 12 years except for status epilepticus.

#### 2. What you need to know before you use Ativan

#### Injection

#### You should not be given Ativan Injection:

- If you have severe breathing or chest problems.
- If you are allergic to benzodiazepines, including lorazepam or any of the other of this medicine (listed in section 6).
- If you have myasthenia gravis (a disease causing weakened muscles and excessive tiredness).
- I you have serious liver problems.



• If you suffer from sleep apnoea (breathing problems when you are asleep).

If you are an out-patient you should not be given Ativan Injection unless you have somebody to take you home.

Ativan Injection contains benzyl alcohol and should not be used in infants or young children up to 3 years old.

#### Warnings and precautions

Talk to your doctor, pharmacist or nurse before using Ativan Injection if:

- You are pregnant or trying to become pregnant.
- You are breast-feeding, since the drug may pass into breast milk.
- You abuse or have in the past abused drugs or alcohol.
- You have a personality disorder. If so, you have a greater chance of becoming dependent on lorazepam.
- You have any kidney or liver problems.
- You have suffered from depression in the past since it could re-occur during treatment with lorazepam.
- You are currently suffering from depression, since lorazepam may increase any suicidal feelings, which you may have.
- You suffer from breathing problems.
- You suffer from an eye problem called glaucoma.
- You enter hospital for treatment.

#### Other medicines and Ativan Injection

Tell your doctor, pharmacist or nurse if you are taking, have

recently taken or might take any other medicines, including medicines obtained without a prescription, since they may affect the way Ativan Injection works. Ativan Injection may also affect the way other drugs work.

In particular, you should tell your doctor if you are taking any other sedative, anti-anxiety drugs, antidepressants, strong pain killers (e.g. opioids, methadone), drugs for epilepsy, antihistamines, drugs for mood or mental disorders (e.g. chlorpromazine, clozapine and haloperidol), drugs for respiratory diseases, drugs for gout (probenecid). The dose of these drugs may need to be reduced before you can take Ativan Injection. You should also tell your doctor if you are taking a drug called scopolamine, which may be used for gut problems or before an operation.

Use of Ativan at the same time as opioids (strong pain killers, medicines for substitution therapy and some cough medicines) increases the risk of drowsiness, difficulties in breathing (respiratory depression), coma and may be lifethreatening. Because of this, use of Ativan at the same time as opioids should only be considered when other treatment options are not possible.

However if your doctor does prescribe Ativan together with opioids the dose and duration of treatment should be limited by your doctor.

Please tell your doctor about all opioid medicines you are taking, and follow your doctor's dose recommendation closely. It could be helpful to inform friends or relatives to



be aware of the signs and symptoms stated above. Contact your doctor when experiencing such symptoms.

#### Ativan Injection with food, drink and alcohol

You should avoid alcohol for at least 24 to 48 hours after receiving Ativan Injection. Please refer to section 3.

#### Pregnancy, breast-feeding and fertility

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby ask your doctor or pharmacist for advice before taking this medicine.

Benzodiazepines, including Ativan Injection, may cause damage to the foetus if taken during early pregnancy. If you take this medicine during late pregnancy or during labour, your baby, when born, may be less active than other babies, have a low body temperature, be floppy or have breathing or feeding difficulties for a while. Your baby's response to the cold might be temporarily impaired also. If this medicine is taken regularly in late pregnancy, your baby may develop withdrawal symptoms after birth.

The drug may pass into breast milk.

## **Driving and using machines**

Do not drive or use machinery within 24 to 48 hours of receiving Ativan Injection. The medicine can affect your ability to drive as it may make you sleepy or dizzy.

- Do not drive while taking this medicine until you know how it affects you.
- It is an offence to drive if this medicine affects your ability to drive.
- However, you would not be committing an offence if:
- The medicine has been prescribed to treat a medical or dental problem and
- You have taken it according to the instructions given by the prescriber or in the information provided with the medicine and
- It was not affecting your ability to drive safely

Talk to your doctor or pharmacist if you are not sure whether it is safe for you to drive while taking this medicine.

# Ativan Injection contains polyethylene glycol and propylene glycol

Toxic effects (including seizures) caused by the ingredients contained in Ativan Injection (polyethylene glycol and propylene glycol) have been reported following very high doses of Ativan Injection.

Ativan Injection contains 20.9mg/ml benzyl alcohol and must not be given to premature babies and babies less than one month old. This preservative may cause allergic and toxic reactions in young children up to three years old.

Propylene glycol may cause alcohol like symptoms.

#### 3. How to use Ativan Injection



Your doctor will give you Ativan Injection, by injecting it into one of your veins (intravenously) or into one of your muscles. Ativan Injection may be diluted with water or saline just before it is given to you. The amount of Ativan Injection you are given will depend on how much you weigh and why it is being given to you:

#### The recommended dose is:

- Before an operation or investigation, you will usually be given 0.05 mg of Ativan Injection for each kilogram that you weigh (e.g. if you weigh 70 kilograms you will receive 3.5 mg of Ativan Injection).
- For anxiety or excitement, the usual dose is 0.025 to 0.03 mg for each kilogram that you weigh (e.g. if you weigh 70 kilograms you will probably receive 1.75 to 2.1 mg of Ativan Injection).
- When Ativan Injection is used to control convulsions a dose of 4 mg is usually given intravenously to adults. A lower dose of 2 mg given intravenously is usually given to control convulsions in children.

Your doctor may prescribe a different dose or length of treatment, especially if you are elderly.

Some people feel sleepy after receiving Ativan Injection. Therefore, you may need to stay in hospital for at least 8 hours, or overnight, after receiving your injection. If you are to leave hospital shortly after receiving Ativan Injection you

should have someone with you.

Ativan Injection is usually only prescribed for one or two doses, or for a short course of treatment. This reduces the risk of becoming dependent on Ativan Injection, or suffering unpleasant effects when you stop taking it (See `If you stop using Ativan Injection', below).

#### If you stop using Ativan Injection:

- After you have finished your prescribed treatment with Ativan Injection, your doctor will decide whether or not you need further treatment.
- Following a course of treatment your dose of Ativan Injection may be reduced slowly. This allows your body to get used to being without Ativan Injection, and reduces the risk of unpleasant effects.
- On stopping Ativan Injection, you may experience symptoms such as headaches, muscle or stomach pains, anxiety, tension, depression, restlessness, sweating, sleep problems, confusion or irritability. If these symptoms do occur, they do not usually last for long. If you suffer from any of these symptoms, ask your doctor for advice.
- If you suffer from any of the following symptoms; loss of the sense of reality, tinnitus (ringing sounds in your ears), numbness or tingling of your arms or legs,



vomiting, twitching, hallucinations, convulsions, or effects on sight, hearing or touch, ask your doctor for advice immediately.

If you have any further questions on the use of this medicine, ask your doctor or pharmacist.

#### 4. Possible side effects

Like all medicines, this medicine can cause side effects, although not everybody gets them.

Reasons for stopping Ativan Injection It is very important that you immediately contact your doctor if you develop any of the following symptoms:

- Anaphylactic (severe allergic) reactions such as swelling of the face, tongue, lips or throat (angioedema), which may cause difficulty breathing; swelling of the extremities (hands or feet)
- A serious allergic reaction which causes swelling of your face or throat (angioedema)
- Develop signs of jaundice (yellowing of the skin or the whites of the eyes)
- Difficulty breathing
- Thoughts of harming or killing yourself
- Changes in your mental state.

#### Other side effects that may occur are:

#### Very common: may affect more than 1 in 10 people

- Drowsiness, sedation
- Tiredness.

#### Common: may affect up to 1 in 10 people

- Confusion, depression, unmasking of depression
- Lack of muscle coordination, dizziness
- Muscle weakness
- Lack of energy.

#### Uncommon: may affect up to 1 in 100 people

- Nausea
- Changes in sex drive, impotence, decreased orgasm.

Not known: frequency cannot be estimated

from available data Contact your doctor if

### you develop any of the following symptoms:

- Blood disorders which can include lower levels of red blood cells, white blood cells and platelets (known as blood dyscrasias). Symptoms of this include unexplained bruising, bleeding, pale skin, weakness and/or breathlessness, mouth ulcers and/or frequent infections.
- Allergic (hypersensitivity) reactions
- Abnormally concentrated urine



- Low levels of sodium in the blood
- Loss of inhibitions, feelings of great happiness or wellbeing (euphoria), thoughts or attempts of suicide
- Anxiety, agitation, excitation, hostility, aggression, rage, sleep disturbances/insomnia, sexual arousal, and hallucinations
- Extrapyramidal symptoms, involuntary trembling, vertigo, visual disturbances (including double vision and blurred vision), slurred speech, headache, vomiting, fits, memory loss, coma
- Low blood pressure
- Reduced breathing rate, shortness of breath, temporary cessation of breathing, including during sleep, worsening of sleep
- Worsening of chronic obstructive lung disease
- Constipation
- Increases in liver enzymes, which may affect the way your liver works (will be detected by blood tests)
- Allergic skin reactions, hair loss
- Hypothermia
- Pain or redness at the injection site.

If any of the side effects gets serious, or if you notice any side effects not listed in this leaflet, please tell your doctor.

#### **Reporting of side effects**

If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible side effects not listed in this leaflet.

## **5. How to store Ativan Injection**

Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date, which is stated on the carton or bottle after 'EXP'. The expiry date refers to the last day of that month.

Ativan Injection should be stored

and transported refrigerated (2□C

to  $8\square C$ ). Keep ampoule in the outer

carton to protect from light.

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw away medicines you no longer use. These measures will help protect the environment.

#### 6. Contents of the pack and other information What

#### **Ativan Injection contains**

The active ingredient in Ativan Injection is lorazepam, and there are 4 mg of lorazepam in each 1 ml of the injection.

The other ingredients in Ativan Injection are polyethylene glycol, benzyl alcohol and propylene glycol (see section 2 "Ativan Injection contains



polyethylene glycol and propylene glycol").

#### What Ativan Injection looks like and contents of the pack

Ativan Injection is a clear, colourless solution supplied in small clear glass bottles (called ampoules) and each ampoule contains 1 ml of Ativan Injection.

Ativan Injection is supplied in packs of 10

ampoules. Not all pack sizes may be marketed.

# 7.Manufactured in India by: TAJ PHARMACEUTICALS LTD.

Mumbai, India
Unit No. 214.Old Bake House,
Maharashtra chambers of Commerce Lane,
Fort, Mumbai - 400001
at:Gujarat, INDIA.
Customer Service and Product Inquiries:
1-800-TRY-FIRST (1-800-222-434 & 1-800-222-825)

Monday through Saturday 9:00 a.m. to 7:00~p.m.~EST

E-mail: tajgroup@tajpharma.com